Spare parts list

swingo

2500, 3500

SMoNSTER CLICK TO ORDER PARTS

TASKI

I TASKI
. i
W 2
| -
- 4

A SOLENIS COMPANY

@Diversey

Edition: V6.15/2025


https://shop.monsterjanitorial.com/equipment-parts/taski-parts/

Table of contents

TASKI swingo 2500, 3500_6 3
Suction hood 4
Upper part, Tank 6
Tank 8
Squeegee 2500 11
Squeegee 3500 13
Squeegee mechanism 15
Squeegee mechanism 18
Drive unit 20
Motor Gear 23
Battery group 25
Guidance 28
Control board 31
Pedals 33
Tool lowering unit 35
Brush drive 38
Electrical parts 41
Driver seat 44
Recycling 46
Drainage pump 48
Warning light & accessories 51
Pump 53
Various spare parts 55
Electrical diagram 57

14.07.2025 Edition: V6.15/2025 Page 2 /58



TASKI swingo 2500, 3500_6

Description

Suction hood

Upper part, Tank
Tank

Squeegee 2500
Squeegee 3500
Squeegee mechanism
Squeegee mechanism
Drive unit

Motor Gear

Battery group
Guidance

Control board

Pedals

Tool lowering unit
Brush drive

Electrical parts

Driver seat

Recycling

Drainage pump
Warning light & accessories
Pump

Various spare parts

Electrical diagram

14.07.2025

Edition: V6.15/2025

Page 3 /58



Suction hood

101

102

103

108 106

TN

SWINGO2500/3500 /3.1 01

14.07.2025 Edition: V6.15/2025 Page 4 /58



Suction hood

Article no.
4122058
4016530
4122052
4122074
4122060
4122543
4122055
4122549
4122071

14.07.2025

Description
Cover

Threaded ring spec
Disc

Suction housing
Noise absorbing
Gasket set

Suction plate
Sealing profile

Gasket

Edition: V6.15/2025

Quantity

L I = N o R =

1,85

Unit

PC
PC
PC
PC
PC
PC
PC

PC

Page 5/58



Upper part, Tank

101

(Gr. 01P.107y" |
103

SWINGO2500/3500 /5.2

14.07.2025 Edition: V6.15/2025

Biirsten
brosses

(Gr. 01)

109

02

Page 6 /58



Upper part, Tank

Article no.
4108430
4067140
4122096
4122621
4093840
4087930
4100230
4122521
4080260
4122676
4065090
4052730
4122061
4121875
4109370
4093840
4121992
4053660
4122479
4122430
4122101
4122100
4122054
4122517
4042280
4053660
4007270
4007580
4005560
4095280
4023260
4065440

14.07.2025

Description

Toroidal choke

Raised cheese hd.screw M3x16
Connection bloc 7-ways 4 mm?
Gasket

Washer 5,3/15x1,2

Screw delta PT Torx 60x16
Sealing ring 100/152x13
Vacuum motor 24V 545W 21,84A
Carbon brush

Protecting ring

V-seal 40 A

Hose clamp 17-20

Metal rope 3 x 180

Filter

Screw for plastic KA50x25
Washer 5,3/15x1,2

Screw for plastic KA50x16
Hose with wire 12/18 PVC
Double nipple 12 compl
Grommet 17

Hexagon nut PG 29
Adapter PG 29

Flexible hose 29/34,5

Hose set

Hose clamp 12-22

Hose with wire 12/18 PVC
Hexagon nut M6

Washer 6,4/12x1,6
Washer 6,4/25x2
Hexagon screw M6x25
Cable tie 200

Cable tie 100

Edition: V6.15/2025

Quantity

O A DA RPN H H B N B H OO O R B N N

1,15

o
F B N A N A O A R B R R R~ N

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC

PC
PC

PC
PC
PC
PC
PC
PC

Page 7 /58



Tank

SWINGO2500/3500 /4.1 03

14.07.2025 Edition: V6.15/2025 Page 8 /58



Tank

Article no.
4122035
4121877
4051890
4122072
4121992
4122048
4081190
4052730
4067100
4033210
4122051

4121878
4122068
4122076
4007340
4122059
4122049
4122490
4087930

4100720
4007200
4122956
4122047
4042650

4122046
4122073
4122094

4122823
4122095
4121879
4122824

14.07.2025

Description

Frame

Fresh water tank bag
Cord 2

Dosing cup

Screw for plastic KA50x16

Bolt

Clamp

Hose clamp 17-20
Hose clamp 38-43
Tapped cap red

Flexible hose 31,7/40,5
compl

Gasket

Tapped cap compl
Filter compl
Self-locking nut M8
Threaded rod M8x450
Angle bracket
Bracket

Screw delta PT Torx
60x16

Bush 6/10x5,5
Hexagon nut M8
Hose clamp 130-165
Rod

Socket head cap screw
M8x25

Plate
Tank

Quantity

P Pk N B W NN R U R R

(o I R S R N =

N B = N N

N

Connection nipple 12-G1" 1

set

O-ring 30x3
Sieve

Filter

Plate

N B R

Edition: V6.15/2025

Unit
PC

used for

PC

PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC

PC
PC
PC

PC
PC
PC
PC

Page 9/58



TASKI

Tank

Article no. Description Quantity Unit used for
4122504 Key 1 PC

4122655 Screw delta PT Torx 8 PC Option

14.07.2025

50x16

Edition: V6.15/2025

Page 10 /58



Squeegee 2500

117

swingo 2500/3500 /6.2 04

14.07.2025 Edition: V6.15/2025 Page 11 /58



Squeegee 2500

Article no.

4123630

4006100
4129962
4007400
4125064
4126753
4124384
4127629
4127883
4133654
4124565
4127207
4128156
4127877
4124878
4127876
4127875
4128157

4126634

4103460

4007490
4129961
4128275
4067100
4107660
4128194

4053090
4130788
4130826

14.07.2025

Description

Squeegee compl

Hexagon screw M8x40/22

Wheel 100/24 compl
Washer 8,4/16x1,6
Squeegee body
Flat spring

Wire spring

Wheel 64/24 compl
Bolt 8x40

Bolt 8x40

Blade 45/3x990
Blade 45/3x990
Blade 45/3x990
Blade 45/4x1060
Pressure spring
Clamping part
Clamping part

Thread form screw hex
M6x16

Socket head cap screw
M8x35

Wear resistance spray
300ml

Washer 6,4/18x1,6
Bush 8,1/12x25,5
Suction hose

Hose clamp 38-43
Y-hose coupling

Flexible hose 31,7/40,5
compl

Hose socket
Shackle
Washer 6,4/18x1,6

Quantity

© B P M B R P R W W W R P P N NN

N P W~ N O

N

Edition: V6.15/2025

Unit
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC

PC

PC
PC
PC
PC
PC
PC

PC
PC
PC

used for

Option

Option
Option

Page 12 /58



Squeegee 3500

131

SWINGO 2500/3500 /6.1 05

14.07.2025 Edition: V6.15/2025 Page 13 /58



Squeegee 3500

Article no.

4122480

4007400
4122783
4007890

4122839
4126687
4022860
4123155

4121928
4121933
4122064
4121926
4121927
4121931
4121932
4039680

4122062

4053090

4125403
4127206

14.07.2025

Description

Socket head cap screw
M8x20

Washer 8,4/16x1,6
Roll 109

Waved washer
14/21,8x0,3

Disc
Star knob M10
Washer 5,3/10x1

Socket head cap screw
M5x35

Tightening strap
Squeegee compl
Squeegee body

Blade 56/5x1206
Blade 58/3x1140
Tightening Strap
Tightening strap

Lubricant synsetral 53B
1000gr

Flexible hose 31,7/40,5
compl

Hose socket

Blade 56/3x1206
Blade 58/3x1140

Quantity

N

R P NN

R I = = R = T =R =R

Edition: V6.15/2025

Unit
PC

PC
PC
PC

PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC

PC

PC

PC
PC

used for

Option
Option

Page 14 /58



Squeegee mechanism

\

I

SWINGO 2500/3500 /7 06

14.07.2025 Edition: V6.15/2025 Page 15 /58



Squeegee mechanism

Article no.

4128129

4085250

4122534
4064740
4060330
4096260

4122522

4006520

4122910
4122057
4122089
4122540
4008660
4122091
4127982
4122090
4122070
4054190

4122085

4128149
4122079
4122088
4122091
4122093
4128123
4040780
4122506
4122087
4106840

14.07.2025

Description

Squeegee mechanism set

Slide bearing
15/17/23x12

Support
Retaining ring 15 A
Washer 5,3/15x1,2

Socket head cap screw
M5x16

Gear motor 24V 15W 1,7A
set

Socket head cap screw
M6x30

Buffer set

Flange bolt

Tension spring

Toothed wheel T10
Retaining ring 12 A

Slide bearing 12/14/20x7
Protection cap

Flange bolt

Shackle

Socker head cap screw
M6x20

Flanged bush
6,4/7,9/12x10

Bolt

Support

Flanged bush spec

Slide bearing 12/14/20x7
Slide bearing 15/17/23x6
Support

Buffer

Bolt

Bush 12,2/18x52,3

Hexagon screw M8x60

Edition: V6.15/2025

Quantity

w W N =

N S e = e = = R =R S R =

P Pk P N B N O R Rk R

Unit used for

PC

PC

PC
PC
PC
PC

PC

PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 16 /58



Squeegee mechanism

Article no. Description Quantity Unit used for
4122082 Support 1 PC

4122084 Bolt 1 PC

4128150 Resistor 1,5 Ohm 1 PC 2008 - 2009
4122083 Support 1 PC

4012650 Cable tie 290 1 PC

4017370 Adhesive locking middle 1 PC

4122512 Ball bearing grease 1000 1 PC

gr.

14.07.2025 Edition: V6.15/2025 Page 17 / 58



Squeegee mechanism

SWINGO 2500

(Gr.06,P.141)

(Gr.06,P.141) SWINGO 3500

SWINGO2500/3500 /2.1 o7

14.07.2025 Edition: V6.15/2025 Page 18 /58



Squeegee mechanism

Article no.
4126687
4127913
4122092
4006550
4007460
4122081
4127912
4039680

4123779
4126683
4122075
4122092
4023470
4122081
4007460
4006550
4028110
4048930
4122480
4122065
4121883

14.07.2025

Description

Star knob M10

Support

Slide bearing 20/23/30x11,5
Socket head cap screw M5x12
Washer 5,3/10x1

Flat spring

Support

Lubricant synsetral 53B 1000gr

Waved washer 10,5/15,8x0,2
Disc

Support

Slide bearing 20/23/30x11,5
Retaining ring 20 A

Flat spring

Washer 5,3/10x1

Socket head cap screw M5x12
Hexagon nut M10

Washer 8,4/20x2

Socket head cap screw M8x20
Squeegee bracket

Castor compl 50/20

Edition: V6.15/2025

Quantity

= = T =T N RS N

H OB U W R B R R B N R R R

Unit

PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 19/58



Drive unit

(Gr. 09)

™

122 123 124

SWINGO2500/3500 M4 08

14.07.2025 Edition: V6.15/2025 Page 20 /58



Drive unit

Article no.

4042600

4027970
4122150
4069420
4048930
4122154
4122280
4122442
4006590

4121959
4121960
4121962
4006420

4121958
4057240
4122261
4076740
4042640

4007780
4122335

4122486

4007180
4007450
4122153
4122603
4096410
4123149
4042610

4017370
4127268

14.07.2025

Description

Socket head cap screw
M10x30

Washer 10,5/20x2
Grommet 28

Hexagon screw M8x35
Washer 8,4/20x2
Holder

Swing bearing

Plate

Raised cheese hd.screw
M4x12

Holder
Holder
Splash guard

Socket head cap screw
M6x10

Plate

Hexagon screw M12x25
Self-locking nut M14
Washer 15/28x2,5

Socket head cap screw
M8x30

Spring lock washer 8,1

Drive wheel 250/82
superelastic

Drive wheel 250/82
superelastic

Hexagon nut M5
Washer 5,3/20x1,5
Cover

Protection shield
Lubricator nipple M6
Plate compl

Socket head cap screw
M10x20

Adhesive locking middle
Drive wheel 250/83 red

Quantity

A B B B R = U A

A NN W N A N B =

(e))]

N B N P B N N

=

Edition: V6.15/2025

Unit
PC

PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC

PC
PC
PC
PC
PC

PC
PC

PC

PC
PC
PC
PC
PC
PC
PC

PC
PC

used for

Option

Page 21 /58



Drive unit

Article no.
4127425

4127426

14.07.2025

Description
Drive wheel 250/82 with
profil

Drive wheel 250/82 with
profil

Quantity

Edition: V6.15/2025

Unit
PC

PC

used for
Option

Option

Page 22 /58



Motor Gear

Qil SAE 80-90
103 104 180 L
111
P
B
T 110
2
T 109
115 108
ohne Qel
sans huille |
without oil
\ 142
SWINGO 25003500 /41 09

14.07.2025 Edition: V6.15/2025 Page 23 /58



Motor Gear

Article no.
4122475
4122514
4128165
4122262
4121884
4099840
4091440
4031170
4122278
4051410
4030840
4027970
4042600
4122523
4061670
4017370
4122445
4096290
4130300
4006520
4130140
4007450
4006590
4042420
4017370

14.07.2025

Description

Drive unit

Wheel hub

Brake set

Woodruff key 6x9

Motor 24V 1000W 51A

Strap with buckle

Carbon brush set

Key 5/5x14

Toothed wheel T27

Washer 6,5/20x3

Hexagon screw M6x16
Washer 10,5/20x2

Socket head cap screw M10x30
Socket head cap screw M5x16
O-ring 63,17x2,62

Adhesive locking middle
Flange puller
Shaft seal 25/35x7

Angle bracket

Socket head cap screw M6x30
Antistatic strap

Washer 5,3/20x1,5

Raised cheese hd.screw M4x12
Self-locking nut M4

Adhesive locking middle

Edition: V6.15/2025

Quantity

=
N DA DR HE B R R B B N R N R

H B R R = N R N KRB R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 24 /58



Battery group

150 101 106 < 107

(Gr 16, Battery)

114 115 116

19 121 123 [Z&

SWINGO 2500/3500 /3 10

14.07.2025 Edition: V6.15/2025 Page 25 /58



Battery group

Article no.

4019660

4007480
4122115
4051890
4121958
4122112
4122102
4122157
4122105
4122611

4122610

4122136
4110380
4031090
4122137
4026220
4087930

4122106
4122107
4122108
4122109
4122103
4122121
4042650

4006420

4122155
4122113
4122114
4048930
4122110
4023420

14.07.2025

Description

Raised cheese hd.screw
M4x16

Washer 4,3/12x1
Cover

Cord 2

Plate

Rubber plate
Cover

Gasket

Foot plate

Decorative label swingo
2500

Decorative label swingo
3500

Push button
Pressure spring
Washer 8,4/20x1,2
Rod

Retaining washer 7

Screw delta PT Torx
60x16

Protection profile
Protection profile
Foot plate

Foot plate
Battery housing
Buffer

Socket head cap screw
M8x25

Socket head cap screw
M6x10

Angle bracket
Traverse
Traverse
Washer 8,4/20x2
Screw M8 spec

Socket head cap screw

Quantity

0,25

R = T =R =R SR N

N = = TR S =

S T N = =

O N N S

Edition: V6.15/2025

Unit
PC

PC
PC

PC
PC
PC
PC
PC
PC

PC

PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC

PC

PC
PC
PC
PC
PC
PC

used for

swingo 3500
swingo 3500

Page 26 /58



Battery group

Article no. Description Quantity Unit used for
M8x16

4008670 Retaining ring 14 A 4 PC

4076740 Washer 15/28x2,5 4 PC

4122111 Sealing ring 13,5/28x4 4 PC

4122156 Plate 2 PC

4087930 Screw delta PT Torx 4 PC
60x16

4122104 Platform 1 PC

4017370 Adhesive locking middle 1 PC

4124685 Quick adhesive 1 PC

plastic/rubber

7508030 Battery support-set for US 1 PC
version

14.07.2025 Edition: V6.15/2025 Page 27 / 58



Guidance

SWINGO 250043500 f6 11

14.07.2025 Edition: V6.15/2025 Page 28 / 58



Guidance

Article no.
4122132
4040060
4122145
4122144
4122139
4087930
4122150
4023420
4127222
4006100
4096410
4088010
4122801
4122799
4122134
4122152
4122117
4122138
4121999
4122135
4122148
4122092
4122143
4122131
4064780
4040060
4006060
4048930
4042640
4122142
4122500
4122147
4124680
4069420

14.07.2025

Description

Self-locking nut M12
Washer 13/37x3

Steering wheel

Rod

Label TASKI

Screw delta PT Torx 60x16
Grommet 28

Socket head cap screw M8x16
Washer 35/52x1

Hexagon screw M8x40/22
Lubricator nipple M6
Retaining ring 35 A
Retaining ring 45x1,75
Flanged bush spec
Support

Cover

Cardan joint 17

Rod

Support

Bolt

Angle bracket

Slide bearing 20/23/30x11,5
Chain wheel T8

Extensible pin 5x24
Washer 20/32x0,5
Washer 13/37x3

Hexagon screw M8x20
Washer 8,4/20x2

Socket head cap screw M8x30
Disc

Wheel 200/50

Bush 20,5/25x9,8
Adhesive Balco ME

Hexagon screw M8x35

Edition: V6.15/2025

Quantity

N B B N N N N N R & B B W H B B R R BRBRRBRBWRO H DM R R R B N

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 29 /58



.
Guidance

Article no. Description Quantity Unit
4007340 Self-locking nut M8 2 PC

14.07.2025 Edition: V6.15/2025 Page 30/ 58



Control board

102

109

Fosition |

A
111

(Gr.11,P.126)

113 114 115

Erganzung, supplément
Gruppe, groupie) 11

129

130

\Z 140

SWINGO2500/3500 /5.1 12

N/

14.07.2025 Edition: V6.15/2025 Page 31/ 58



Control board

Article no.
4122130
4122151
4123081
4123082
4123736
4123083
4007330
4123084
4089440
4116310
4122123
4122973
4025970
4121889

4122216
4122217
4126890
4021890
4008720
4122191
4028050
4042640
4122168
4122220
4122221
4048930
4056320
4121903
4122184
4122128
4103470

14.07.2025

Description

Counters. head screw KA35x10
Gasket

Keyboard print
Electronics

Bush 4,2/8x10

Electronics

Self-locking nut M4

Label 1/0

Key switch set

Key

Holder

Horn

Screw for plastic KA40x10

Lever switch

Flanged bush spec

Flanged bush spec

Roll 78

Ball bearing 6002 2RS
Retaining ring 32 |

Washer 8,5/17,5x2,5

Socket head cap screw M8x45/28
Socket head cap screw M8x30
Flanged bush spec

Roller chain 3/8"x7/32"-59
Chain joint 3/8"x7/32"

Washer 8,4/20x2

Hexagon screw M8x12

Metal rope 5 x 2643

Roll 95

Chain wheel T57

Anticorrossion spray 300ml

Edition: V6.15/2025

Quantity

H O R R H B B N KB N B R =B ©

H B R R HE HE R R R HE B N NNN R &

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 32 /58



Pedals

..I
o
—

1M1 112 113 114 105

106

13

SWINGO2500/3500 /4

Page 33 /58

Edition: V6.15/2025

14.07.2025



Pedals

Article no.
4121904
4042650
4122171
4025740
4008670
4122579
4077940
4122227
4122219
4122218
4122092
4023470
4096120
4122174
4065230
4122172
4027920
4083370
4122129
4031540
4060330
4122173
4122912
4122913

14.07.2025

Description

Bowden cable

Socket head cap screw M8x25
Lever

Slide bearing 14/16/22x12
Retaining ring 14 A
Potentiometer 5 kOhm compl
Tension spring

Tension spring

Bush 8,2/12x8,9

Roll 26

Slide bearing 20/23/30x11,5
Retaining ring 20 A

Cover

Pedal

Hexagon screw M8x16
Support

Hexagon grub screw M3x5
Toothed wheel T17

Toothed segment

Raised cheese hd.screw M5x16
Washer 5,3/15x1,2

Pedal

Torsion spring

Tension spring

Edition: V6.15/2025

Quantity

H P P R R B R R B N R NN MNP R R R PR R N R RB BP

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 34 /58



Tool lowering unit

106

103 104 (Gr.16P110)
126 — |
127
!
161 148
g —
(80N |
1307 116
|
SWINGO?2500/3500 /4 160 14

14.07.2025 Edition: V6.15/2025 Page 35/ 58



Tool lowering unit

Article no.
4064840
4123089
4079170
4108420
4122579
4027920
4083370
4122129
4064740
4122969
4122970
4122971
4123090
4065230
4088860
4122800
4023420
4121891
4122215
4122209
4122167
4064740
4123091
4122183
4122909
4122181
4122208
4007200
4040780
4032470
4123092
4041420
4006550
4122972

14.07.2025

Description

Hexagon screw M8x25

Holder

Socket head cap screw M4x20
Connection bloc 2-ways 10 mm?
Potentiometer 5 kOhm compl
Hexagon grub screw M3x5
Toothed wheel T17

Toothed segment

Retaining ring 15 A

Pressure spring

Screw M8 spec

Support

Linear drive 24V 150mm
Hexagon screw M8x16
Hexagon screw M12x14
Chassis

Socket head cap screw M8x16
Buffer

Shackle

Flange bolt

Holder

Retaining ring 15 A

Bolt 5x5,5

Angle bracket

Ball pivot 16 M10

Support

Bolt

Hexagon nut M8

Buffer

Bush 8,2/16x10

Support

Ball cup 16 M10

Socket head cap screw M5x12
Bolt

Edition: V6.15/2025

Quantity

H U N R D DN D R R N H B 0N BMDNNDIDAHE DO R B NRPB R R B B B NN RN

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 36 /58



Tool lowering unit

Article no.
4122192

4122182
4122210
4122214
4085250
4122093
4122166
4041410
4017370
4050800

14.07.2025

Description
Support

Support

Bolt

Support

Slide bearing 15/17/23x12
Slide bearing 15/17/23x6
Hexagon nut M10 0,5D
Safety clip 16

Adhesive locking middle

Adhesive locking strong

Edition: V6.15/2025

Quantity

R = = - B = R S R S N

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 37 /58



Brush drive

(Gr.02,P.130)

Only for Amer 111 — —
133
112
113

A)

standard 114

- Al
11374131 11371131

(MBx60) (M8x50)
114“5 B 113 114
CED 120 ﬁ/ﬁn

\ 117 172316 1756/

M8)  (84/20x2)
SWINGO 2500/3500 /6.1 15

14.07.2025 Edition: V6.15/2025 Page 38 /58



Brush drive

Article no.
4042280
4126625
4084520
4122225
4028460
4101540
4019410

4122017

4122189
4121894

4099850
4121974
4023780
4122207
4028450
4122126
4122127
4122205
4121895
4122652

4122125
4122124
4042300
4122179
4023410
4036180
4006870

4079390
4122229
4129349
4049610

14.07.2025

Description

Hose clamp 12-22
Angled nipple 12-R1/2"
Magnetic valve 24V
T-nipple 10-R3/8"-10

Quantity

N e e

Hose with wire 10/16 PVC 0,95

Bush 4/10x15

Socket head cap screw
M5x8

Thread form screw torx
M4x6

Pipe compl

Gear motor 24V 414W
21,7A

Strap with buckle
Carbon brush set
Roll 60

Flanged bush spec
Hose clamp 11-16
Brush housing
Brush housing
Flanged bush spec
Pin with ring 8

Flange sock.head screw
M8x20

Brush base plate
Brush base plate
Key 6/6x25

Brush coupling
Retaining ring 22 A
Coupling

Counters. hd.cap screw
M6x16

Bolt

Toroidal choke

Slide bearing 10/12/18x7

Socket head cap screw
M8x55/28

O R N N N A N D R R

A N N N N BB B

o ~ NN

Edition: V6.15/2025

Unit
PC
PC
PC
PC

PC
PC

PC

PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC

used for

swingo 2500
swingo 3500

swingo 2500
swingo 3500

Page 39/58



Brush drive

Article no.

4122955

4031920
4049610

4023260

14.07.2025

Description

Reducing nipple
R1/2"-G3/8"

Teflon tape

Socket head cap screw
M8x55/28

Cable tie 200

Quantity

Edition: V6.15/2025

Unit
PC

PC
PC

PC

used for

Page 40 /58



Electrical parts

- M10x20(BN622) 145

125
146 %””f
123

T 105520:2 (BN 670
103
Rt
102 \ % %
~ |
SN

Batteries

)
148

SWINGO2500/3500 /6.3 16

14.07.2025 Edition: V6.15/2025 Page 41 /58



Electrical parts

Article no.

4122606
4123093
4122638
4121896

4006520

4122169
4122613
4121897

4042570

4122968
4130106
4006060
4127360
4123086
4056610

4123087
4070080
4019430

4121920
4078800
4127957
4007190
4065840
4075130
4123088
4123161
4117560

7509571

14.07.2025

Description
Insulating nut M8
Fuse cartrige 125A
Battery clamp

Charger jack 175A with
pin

Socket head cap screw
M6x30

Bracket
Plate

Charger jack 175A with
hole

Socket head cap screw
M6x30/18

Support

Relay 24V

Hexagon screw M8x20
Electronics

Velcro strip

Socket head cap screw
M5x25

Electronics
Hexagon screw M6x10

Raised cheese hd.screw
M4x8

Charger jack 175A set
Battery clamp -
Hexagon screw M6x40
Hexagon nut M6
Battery clamp cover
Fuse clip 10A

Wire harness

Battery pole +

Charger jack tongue
175A/35mm?

Adapter swingo for
battery-charger

Quantity

N e e

N N

0,24

N e e e

Edition: V6.15/2025

Unit used for
PC
PC
PC
PC

PC

PC
PC
PC

PC

PC
PC
PC
PC

PC

PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC

PC

Page 42 /58



Electrical parts

Article no.
4123194
4126161
4039230
4027970
4126750
4109450

14.07.2025

Description
Configuration set

Wire harness

Hexagon screw M10x20
Washer 10,5/20x2

Wire electronic set

Handle

Quantity

N e i

Edition: V6.15/2025

Unit
PC
PC
PC
PC
PC
PC

used for

Option

Page 43 /58



Driver seat

Ausf./Exe. Il
~ dat. 2013/07—

Ausf./Exe. |
— o dat. 201302

SWINGO 2500/3500 /4.2 17

14.07.2025 Edition: V6.15/2025 Page 44 / 58



Driver seat

Article no.
4129096
4122200
4122199
4008660
4083310
4122642
4046160
4007200
4121900
4122332
4122484
4007450
4062370
4051890
4024570
4122957
4087380
4085480
4127959
4130865
4130778
4065440

14.07.2025

Description

Driver seat

Torsion spring

Bolt

Retaining ring 12 A
Flange sock.head screw M8x12
Angle bracket
Grommet 8

Hexagon nut M8

Seat switch set
Support

Wire harness

Washer 5,3/20x1,5
Self-locking nut M5
Cord 2

Snap hook 4x40
Shackle
Connector 6-Pol Mate-N-Lok
Plug 6-Pol Mate-N-Lok
Buffer

Disc

Disc

Cable tie 100

Edition: V6.15/2025

Quantity

W N P R R D H KRB A B~ NN R

0,11

H OB B N R R R R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC

Page 45 /58



Recycling

(Gr. 01, P.107}

Z0i| Al

30mm

106

(Gr.02P124)

1

10

Info: Exe. STANDARD = Gr.02P.121)

106

132mm

SARINY NG

102

103

18

SWINGO2500/3500 /6

Page 46 /58

Edition: V6.15/2025

14.07.2025



Recycling

Article no.
4053660
4052730
4122272
4122294
4053660
4008270
4122430
4122556
4122557
4098320
4122558
4086370
4026920
4084580

14.07.2025

Description

Hose with wire 12/18 PVC
Hose clamp 17-20
Connection nipple 13
Plug coupling 12

Hose with wire 12/18 PVC
Hose clamp 15-18
Grommet 17

Flange

Bush 10/12x45

O-ring 49x10

Filter basket

Bolt 12x75

O-ring 60x4

Filter

Edition: V6.15/2025

Quantity
0,67
3

=

H N R R B B B R N O R

Unit

PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 47 /58



Drainage pump

M
./
T

101 — l " l 114
102F,/:_//r— 115
103 {Gr.14P118) ‘ 3 116

\ A 117
105 138
07 o« .

108 109 110 111 109a 112

119 121 129 ‘ 122 ‘ 121 119 12
|

132
RT B+
57 B
SWINGO2500/3500 /6 19

14.07.2025 Edition: V6.15/2025 Page 48 /58



Drainage pump

Article no.
4122195
4122655
4122202
4047400
4026620
4067140
4122228
4025960
4109370
4025960
4093840
4007480
4096260
4122201
4026740
4008210
4122224
4083800
4122197
4122229
4042270
4122311
4122222
4130148
4026620
4037110
4122001
4122003
4122002
4122004
4122282
4031670
4008380
4122312

14.07.2025

Description

Support

Screw delta PT Torx 50x16
Cover

Connetcion bloc 4-ways 2,5 mm?
Hose 19/25 PVC

Raised cheese hd.screw M3x16
Clamp

Screw for plastic KA40x12
Screw for plastic KA50x25
Screw for plastic KA40x12
Washer 5,3/15x1,2

Washer 4,3/12x1

Socket head cap screw M5x16
Plate

Hose clamp 25-28

Chain 2x13/4

Connection nipple 19-G3/4"
O-ring 20,22x3,53

Tapped cap

Toroidal choke

Hose clamp 16-27
Connection nipple 19-R3/4"
Angled nipple 19-R3/4"
Pump 24V

Hose 19/25 PVC

Cable bush PG 9

Housing

Adapter

Pressure switch

Protection cap

Impeller

Cheese head screw M5x10
O-ring 17,12x2,62

Pipe

Edition: V6.15/2025

Quantity

m = N B B DD DM DA N N N H R p» pR

0,15

H N R W R BN R

0,15

D = T = T = R R o R S S =

Unit

PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 49 /58



Drainage pump

Article no.
4019940

4007450
4008220
4031920
4017370
4023260
4032050

14.07.2025

Description
Key ring

Washer 5,3/20x1,5
S-hook 2,3x14/29
Teflon tape

Adhesive locking middle
Cable tie 200

Insulating tape

Edition: V6.15/2025

Quantity

L T = = T = R S R

Unit

PC
PC
PC
PC
PC
PC
PC

Page 50 /58



Warning light & accessories

7508028 103 102 101

121
\>
123
o
120
7508032
SWINGO2500/3500 /3.1 20

14.07.2025 Edition: V6.15/2025 Page 51/ 58



Warning light & accessories

Article no.
4007170
4007440
4122000
4122204
4077110
4122196
4019650

4025960
4114400
4121901
4121902
4122485
4047420

4065440

8502830

4085160
4026740
4026620

7508032

14.07.2025

Description Quantity
Hexagon nut M4

Washer 4,3/ 9x0,8

Flashlight 24V

Support

Grommet 8

Support

Raised cheese hd.screw
M4x10

Screw for plastic KA40x12
Clamp

Rocker handle switch
Protection cap

Wire harness

Connection bloc 2-ways
2,5 mm?2

Cable tie 100

Filling hose with
univ.water coupling

Filling cone
Hose clamp 25-28
Hose 19/25 PVC

Set dirt container swingo
2500/3500

Edition: V6.15/2025

N B B B B NN

N = = S N

Unit
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC

PC

PC

PC
PC

PC

used for

Option

Page 52 /58



Pump

Ausf fexecution

Machine No. 5269

(Gr.03), Gr.02 A}—/_‘U

Ty
S

(Gr.0o1,P107)

110mm

\/@ o (Gr.13)

Erganzung, supplément
Gruppe, groupie) 02

101 104

102

103

\
T

SWINGO 2500/3500 /6.1

14.07.2025

Edition: V6.15/2025

21

Page 53 /58



Pump

Article no.
4125772
4052410
4104380
4123171
4122548

4042280
4122050
4053660
4053660
4053660
4076130
4122430
4008270
4084500

4122604
4052730
4053660
4076660
4122905

14.07.2025

Description
Pump 24V EPDM
O-ring 13,95x2,62
Nippel set

Pump head EPDM

Pump head Viton

Hose clamp 12-22
Suction plate

Hose with wire 12/18 PVC
Hose with wire 12/18 PVC
Hose with wire 12/18 PVC
T-nipple 12

Grommet 17

Hose clamp 15-18

Connection nipple
12-R1/2"

Tapped cap

Hose clamp 17-20

Hose with wire 12/18 PVC
Fuse holder

Fuse clip 3A

Edition: V6.15/2025

Quantity

R R P N R

0,21
0,52
0,26

[ =

Unit
PC
PC
PC
PC
PC

PC
PC

PC
PC
PC
PC

PC
PC

PC
PC

used for

Option

Page 54 / 58



Various spare parts

Sicherungefiysibles, fuse

Turbinge 2x
Gruppe, groupie) 14 o )

Schildemplagues, Ia\bej5

F& 7% Option —] F10 10A ® ‘ @ Option

F5 o Fo 2A [0 jj
<L
F4 &= D F8 2A[ 3
F3 Gt (D F7 2Aom I

SWINGO2500/3500 /2 22

14.07.2025 Edition: V6.15/2025 Page 55/ 58



Various spare parts

Article no.

4093290

4039460

8501080
8501100

8501060

8501090

8502750

8502760

8501120
8501130

14.07.2025

Description Quantity
Counters. head screw 6
5x25

Brush coupling 1
Scrubbing brush 35 1
Scrubbing brush Co 1
85-4000

Scrubbing brush for 1
washed concrete 35

Scrubbing brush for 1
washed concrete 43

Scrubbing brush abrasive 1
35

Scrubbing brush abrasive 1
43

Driving disc Instalok 35 1
Driving disc 43 1

Edition: V6.15/2025

Unit
PC

PC

PC
PC

PC

PC

PC

PC

PC
PC

used for

swingo 2500
swingo 3500

swingo 2500

swingo 3500

swingo 2500

swingo 3500

swingo 2500
swingo 3500

Page 56 /58



Electrical diagram

swingo 2500

ey
+--=
° O av O
N L
+ Power Control Module
_,—:@: * int.Trail
L | 7 int.Dose -| Power Traction Trecton
H ' e ]
T : SWP - i - BAT GND 111G
: g: : e g |
: int.Dose ) | +BAT20v 24 | OA @
. 3 : 10A = M)
g R | SWP +——
=2 !
s <Lt Brush L+R
3] : o | |
TS +Brush! O-H
] I e
€6 Thotte ! .. .....B
= -Brush|
g5 Sensor B2 nc O+
fniel :
B 3nc
ﬁ —\Xx b 4nc vacum
(e 6.nc +vaC, Gt
M
Flash Light b 11 nc N /h-ll\ ‘
N - 12.n.c. o \_/
g b tane
< b o
102 —— 16, Hi Switch Ref §V
Jnt.Trall + - 9. Throttie Lo Ref
T —— 20, Throttie Hi Ret
ON/OFF —- 10. Throttie Wiper
; —— 7. Brake Light Output 102
J=—— 18. On/Off Input (KSI)
L o 8. ON/Off Ref (B+)
Horn —— 17. Alarm Output
1 Valve
— 19. Lo Switch Ref 0V
| A1\
14. Waste Water Inhibit FYIN
Forward/Back 3A
®; —
2]
1.Pump + —_.)_J Pump 1
il_ 8. Valve + ~—af)—
2 Valve - —af)— e
poveiing Interface o pump- -y .
1 4 4 Squeegee Lift
0 It Trail - Weste Water 1 . 2 Bqletgen
2 Sensor J#—- 8. Waste Water Inhibit
5 ‘)) = i B 10. Fresh Waer Inhbit 10, Squeegee + N
) [ —{Int.Trail + T S
GPS B 12.GND 4. Brush Lift- ~
I(’c‘;‘:mu u - 6. Supply +24V Bk O+ Brsh LR
L Int.Dose - > Fs:‘sh Water 1 6. Lo Switch Ref OV l e —
2 Int.Dose 5 > - 2+ 12. Hi Switch Ref 5V T Pay
y e ‘ 7
( 3  Dose +> ) 5 Aux, IP1
fone M A 13.nc. —a)—rnec. R
e 3 ne 7. Aux. IP 3 3
! Pvav'
f 7 ne e —d—tne JX,_
E o ~
B 11.nc T Seat Switch
- 10A
" ———fwer >
Optony 9 s s e Operator Control
P swe-_ > Module
@ k- 1. On/Of input (KS1)
b
! Pl
nl — 2. On/Off OV Ref (KSI) e, .}_.}_.._
] j ]
Lglane Fe e
ne. G izne P ane —a—
: PAREREY Pee 4ne. e
e Bl
iy SR RN 1ne -}—-)—#nn
—¢— [ T
. 2.ne. +-a—
Horn Switch " o
° w©

Operating Panal

14.07.2025 Edition: V6.15/2025 Page 57 / 58



Electrical diagram

Article no. Description Quantity Unit
4124649 Connection cable 10L 1 PC
4124528 Cable strand 1 PC

14.07.2025 Edition: V6.15/2025 Page 58 / 58


http://www.tcpdf.org

	Table of contents
	TASKI swingo 2500, 3500_6
	Suction hood
	Upper part, Tank
	Tank
	Squeegee 2500
	Squeegee 3500
	Squeegee mechanism
	Squeegee mechanism
	Drive unit
	Motor Gear
	Battery group
	Guidance
	Control board
	Pedals
	Tool lowering unit
	Brush drive
	Electrical parts
	Driver seat
	Recycling
	Drainage pump
	Warning light & accessories
	Pump
	Various spare parts
	Electrical diagram


